INSPECTION ITEM LIST

ODATE : 2020. 08. 20

OCUSTOMER : IMFLUID

OMANUFACTURE : HS VALVE

MATERIAL :
No. Valve Type Size Conn CLASS Remark (CI)E:\);
BODY / CAP
1 BALL V/V 2" RF 300 A216 WCB 12
2 BALL V/V 37 RF 300 A216 WCB 36
3 BALL V/V 2" RF 150 A216 WCB 6
4 BALL V/V 3" RF 150 A216 WCB 6
st A 60
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Inspection/Test Certificates of Valves

HS VALVE CO., LTD Report No HS200820 - 001
Fact II : 222, Gongdan 8-ro, Jill -eup,
AR engcan B-ro. Jyang-eup Issued Date 2020. 08. 20
Gyeongsan-si, Gyeongsangbuk-do, Korea
Tel : (053) 857-5789 Fax : (053) 857-5785
e+ 0539) e ) Quantity 12 EA
Client IMFLUID Page 1 of 2
Project N/A Body A216 WCB
PO No. N/A . Cap A216 WCB
BALL VALVE / A216 WCB Material Ball A351 CF8
TYPE / DESCRIPTION
# DESCRIPTIO Class300 - 2" Stem A276 304
© Visual Inspection in accordance with MSS SP-55 Good
© Marking Inspection in accordance with MSS SP-25 Good
© Pressure Test
. Pressure(bar) Duration(Sec)
D t Test Result
SECHpESi Std Actual Std Actual est Resu
Shell Test Hydrostatic 77 77 120 120 Accept
0 =
Seat Test ydrosta'flc 57 57 120 120 Accept
Pneumatic 6 6 120 120 Accept
* Note : The above tests are conducted in accordance with APl 6D
© Non- R Standard Result M Standard Result p Standard Result U Standard Result
Destruction | 1| \/a | w~A T N/A T NA
Examination / ) / ) ) §
© Dimension
(T
K
v\
LTI f \o=g¢h
L
Dimension(ASME B16.5 & ASME B16.10)
. Assy.
Classification L od End Flange (UNIT:mm) - S:r);tisr:
(FtoF) (Bore Dia) ®D(0OD) ®C(BCD) ®g(RF) T(thick) f n-®h P 9
165.
No Tag No 216.0£1.5 50.0+1.0 +2 gi 2 0 127.0+£0.8 92.1+1.0 20.7+3.0 2.0 8-19.1 API 6D
1 - 216.2 50.1 165.3 127.2 92.2 21.3 2.0 8-19.1 Accept
2 - 216.3 50.1 165.3 127.0 924 21.5 2.0 8-19.1 Accept
3 B 216.4 50.0 165.5 127.1 924 21.6 2.0 8-19.1 Accept
4 - 216.2 50.1 165.2 127.2 92.2 214 2.0 8-19.1 Accept
5 - 216.1 50.1 165.3 127.3 92.1 21.7 2.0 8-19.1 Accept
6 - 216.3 50.3 165.3 127.2 92.3 21.5 2.0 8-19.1 Accept
7 - 216.3 50.1 165.3 127.0 924 213 2.0 8-19.1 Accept
8 - 216.2 50.2 165.2 127.1 92.4 21.7 2.0 8-19.1 Accept
9 - 216.5 50.2 165.2 127.3 924 21.6 2.0 8-19.1 Accept
10 - 216.4 50.3 165.4 127.2 92.2 214 2.0 8-19.1 Accept
We hereby certify that the above results have been inspected in
accordance with a specification and/or standard of application.
Remark
2
QA Engineer KIM I;I%ﬁG JUN QA Manager KIM, J MYUNG Witnessed by

7

HS VATVE CO, LTD

Form No : HS - 1041 (0)




Inspection/Test Certificates of Valves

HS VALVE CO., LTD Report No HS200820 - 001
Factory II : 222, Gongdan 8-ro, Jill -eup,
aciony OGS Erion LD =0P Issued Date 2020. 08. 20
Gyeongsan-si, Gyeongsangbuk-do, Korea
Tel : (053) 857-5789 Fax : (053) 857-5785 .
Quantity 12 EA
Client IMFLUID Page 2 of 2
Project N/A Body A216 WCB
PO No. N/A . Cap A216 WCB
BALL VALVE / A216 WCB Wiateral Ball A351 CF8
PE / DE TION
DS PR Class300 - 2" Stem A276 304
© Visual Inspection in accordance with MSS SP-55 Good
© Marking Inspection in accordance with MSS SP-25 Good
© Pressure Test
= Pressure(bar) Duration(Sec)
D Test Resul
esdlifption Std Actual Std Actual b RS
Shell Test Hydrostatic 77 77 120 120 Accept
Hydrostatic 57 57 120 120 Accept
Seat Test :
=t e Pneumatic 6 6 120 120 Accept
* Note : The above tests are conducted in accordance with APl 6D
© Non- R Standard Result M Standard Result p Standard Result U Standard Result
Destruction
T N/A - T N/A - T N/A - T N/A -
Examination
© Dimension
| T]l_\a-¢h
: L
Dimension(ASME B16.5 & ASME B16.10)
Classification L od End Flange (UNIT:mm) OAssy. &
. . t
(FtoF) | (Bore Dia) | ®D(©OD) | ®C(BCD) | ®gRF) | T(thick) f n-oh | —Peratng
165.0
No Tag No 216.0+£1.5 [ 50.0+1.0 +2.0/-1.0 127.0£0.8 | 92.1+1.0 20.7+3.0 20 8-19.1 API 6D
11 - 216.4 50.0 165.3 1271 92.2 21.2 2.0 8-19.1 Accept
12 - 216.3 50.3 165.2 127.0 92.2 21.5 20 8-19.1 Accept
\ |
Al
We hereby certify that the above results have been inspected in
accordance with a specification and/or standard of application.
Remark

QA Engineer

KIM Hm
7

QA Manager

Kl

J MYUNG

Witnessed by

g

HS VATVE CO., LTD

Form No : HS - 1041 (0)




Inspection/Test Certificates of Valves

HS VALVE CO., LTD Report No HS200820 - 002
Fact II : 222, Gongdan 8-ro, Jill -eup,
actory GRS, SO LR Issued Date 2020. 08. 20
Gyeongsan-si, Gyeongsangbuk-do, Korea
Tel : (053) 857-5789 Fax : (053) 857-5785 .
Quantity 36 EA
Client IMFLUID Page 1of 4
Project N/A Body A216 WCB
PO No. N/A ) Cap A216 WCB
BALL VALVE / A216 WCB Material Ball A351 CF8
TYPE / DE IPTION
# RESCRIFTIO Class300 - 3" Stem A276 304
© Visual Inspection in accordance with MSS SP-55 Good
© Marking Inspection in accordance with MSS SP-25 Good
© Pressure Test
Deitiation Pressure(bar) Duration(Sec) Test Result
s Std Actual Std Actual
Shell Test Hydrostatic 77 77 120 120 Accept
Hydrostatic 57 57 120 120 Accept
Seat Test
=t Pneumatic 6 6 120 120 Accept
* Note : The above tests are conducted in accordance with APl 6D
© Non- R Standard Result Standard Result p Standard Result U Standard Result
Destruction | 1| \/a | wa | wNA | NA
Examination i i g
© Dimension
-
: LIl f \n=¢h
L
Dimension(ASME B16.5 & ASME B16.10)
Classification L &d End Flange (UNIT:mm) OAssy. &
. ; t
(FtoF) | (Bore Dia) | ®D©OD) | ®C(BCD) | ®gRF) | Tthick) f n-oh | ~Pereing
210.0
No Tag No 282.0+1.5 76.0+1.0 +2.0/-1.0 168.3+0.8 | 127.0+1.0 27.0+3.0 2.0 8-22.2 APl 6D
1 - 282.5 76.3 2104 168.4 1271 21.7 2.0 8-22.2 Accept
2 - 282.2 76.1 210.5 168.3 127.3 27.6 20 8-22.2 Accept
3 - 282.3 76.2 210.4 168.4 1271 27.7 2.0 8-22.2 Accept
4 - 282.4 76.2 210.5 168.4 1271 27.5 2.0 8-22.2 Accept
5 - 282.2 76.1 210.5 168.5 127.2 21.7 2.0 8-22.2 Accept
6 - 282.4 76.1 210.2 168.5 127.3 27.6 2.0 8-22.2 Accept
7 - 282.2 76.2 210.2 168.4 127.2 27.9 2.0 8-22.2 Accept
8 - 282.2 76.3 210.3 168.4 127.2 27.7 2.0 8-22.2 Accept
9 - 282.4 76.1 2104 168.4 127.1 27.9 2.0 8-22.2 Accept
10 - 282.4 76.2 210.3 168.5 1271 28.0 2.0 8-22.2 Accept
We hereby certify that the above results have been inspected in
accordance with a specification and/or standard of application.
Remark
= 44/7‘/ /%
QA Engineer KIMJ&%N/G JUN QA Manager Kl E _MYUNG Witnessed by
P

HS VALVE CO,, LTD

Form No : HS - 1041 (0)




Inspection/Test Certificates of Valves

HS VALVE CO., LTD Report No HS200820 - 002
Fact: II : 222, Gongdan 8-ro, Jill -eup,
Aeol sk i Issued Date 2020. 08. 20
Gyeongsan-si, Gyeongsangbuk-do, Korea
Tel : (053) 857-5789 Fax : (053) 857-5785 .
Quantity 36 EA
Client IMFLUID Page 2 of 4
Project N/A Body A216 WCB
PO No. N/A . Cap A216 WCB
BALL VALVE / A216 WCB Wateia Ball A351 CF8
TYPE / DESCRIPTION
/ g Class300 - 3" Stem A276 304
© Visual Inspection in accordance with MSS SP-55 Good
© Marking Inspection in accordance with MSS SP-25 Good
© Pressure Test
o Pressure(bar) Duration(Sec)
D T It
=Rl Std Actual Std Actual e
Shell Test Hydrostatic 77 77 120 120 Accept
Hydrostatic 57 57 120 120 Accept
Seat Test
= Pneumatic 6 6 120 120 Accept
* Note : The above tests are conducted in accordance with APl 6D
© Non- R Standard Result M Standard Result p Standard Result U Standard Result
Destruction
- T N/A - T N/A - T N/A - T N/A -
Examination
© Dimension
/ Mf%r—Jﬁ——-M‘ggg%
Tl f\n-¢h
L
Dimension(ASME B16.5 & ASME B16.10)
: Assy. &
Classification L od End Flange (UNIT:mm) 5 Zsr);ztin
(FtoF) | (Bore Dia) | ®D(OD) | ®C(BCD) | ®gRP | Tithick) f n-oh | Poraind
210.0
No Tag No 282.0£1.5 | 76.0+1.0 +2.0/-1.0 168.3+0.8 | 127.0£1.0 | 27.0+3.0 2.0 8-22.2 APl 6D
1 - 282.1 76.0 210.5 168.4 1271 28.0 2.0 8-22.2 Accept
12 - 282.3 76.1 2104 168.5 127.1 27.6 2.0 8-22.2 Accept
13 - 282.1 76.3 210.3 168.4 127.2 27.5 2.0 8-22.2 Accept
14 - 282.5 76.2 210.3 168.6 127.3 27.9 2.0 8-22.2 Accept
15 - 282.1 76.0 210.2 168.5 127.2 27.9 2.0 8-22.2 Accept
16 - 282.1 76.1 210.2 168.4 127.1 27.5 2.0 8-22.2 Accept
17 - 282.3 76.3 210.3 168.6 127.2 27.9 2.0 8-22.2 Accept
18 - 282.1 76.1 210.3 168.5 127.0 27.6 2.0 8-22.2 Accept
19 - 282.4 76.2 2104 168.6 127.1 28.0 2.0 8-22.2 Accept
20 - 282.2 76.2 210.2 168.5 127.2 28.0 2.0 8-22.2 Accept
We hereby certify that the above results have been inspected in
accordance with a specification and/or standard of application.
Remark
2 /’l/?, /%
QA Engineer KI NG JUN QA Manager Kl MYUNG Witnessed by

HS VALVE CO., LTD

Form No : HS - 1041 (0)




Inspection/Test Certificates of Valves

HS VALVE CO., LTD Report No HS200820 - 002
Factory II : 222, Gongdan 8-ro, Jill -eup,
= SHDRRT o AT SR Issued Date 2020. 08. 20
Gyeongsan-si, Gyeongsangbuk-do, Korea
Tel : (053) 857-5789 Fax : (053) 857-5785
= 305 iz {A5) Quantity 36 EA
Client IMFLUID Page 3of4
Project N/A Body A216 WCB
PO No. N/A . Cap A216 WCB
BALL VALVE / A216 WCB Material Ball A351 CF8
TYPE / DESCRIPTION
/ Class300 - 3" Stem A276 304
© Visual Inspection in accordance with MSS SP-55 Good
© Marking Inspection in accordance with MSS SP-25 Good
© Pressure Test
" Pressure(bar) Duration(Sec)
D t Test Result
escnption Std Actual Std Actual estResu
Shell Test Hydrostatic 77 77 120 120 Accept
H i A
Seat Test ydrostat.|c 57 57 120 120 ccept
Pneumatic 6 6 120 120 Accept
* Note : The above tests are conducted in accordance with APl 6D
© Non- R Standard Result M Standard Result p Standard Result U Standard Result
Destruction | | \/a T NA | ~A | w~NA
Examination / ) / E / i / I
© Dimension
C —
24 \b\bv Jﬁ,iv_,v@oo
LTl f \n-0h
L
Dimension(ASME B16.5 & ASME B16.10)
2 Assy. &
Classification L od End Flange (UNIT:mm) 5 Sesr);ltin
(FtoF) (Bore Dia) | ®D(OD) ®C(BCD) ®g(RF) T(thick) f n-®h P 9
210.0
No Tag No 282.0+1.5 | 76.0+1.0 +2.0/-1.0 168.3+0.8 | 127.0£1.0 | 27.0+3.0 2.0 8-22.2 AP| 6D
21 - 282.2 76.1 210.3 168.4 127.2 27.7 2.0 8-22.2 Accept
22 - 282.2 76.0 210.2 168.6 127.3 27.9 2.0 8-22.2 Accept
23 - 282.1 76.1 210.3 168.5 127.0 28.0 2.0 8-22.2 Accept
24 - 282.3 76.2 210.3 168.3 127.2 27.5 2.0 8-22.2 Accept
25 - 2823 76.2 210.1 168.6 127.0 27.9 2.0 8-22.2 Accept
26 - 2824 76.0 210.3 168.5 127.2 27.7 2.0 8-22.2 Accept
27 - 282.5 76.2 210.1 168.6 127.1 27.6 2.0 8-22.2 Accept
28 - 282.4 76.2 210.1 168.4 127.2 27.8 2.0 8-22.2 Accept
29 - 282.1 76.2 210.1 168.4 1271 27.5 2.0 8-22.2 Accept
30 - 282.1 76.0 2104 168.4 127.1 27.9 2.0 8-22.2 Accept
We hereby certify that the above results have been inspected in
accordance with a specification and/or standard of application.
Remark
ke AM‘/ /%
QA Engineer Ki NG JUN QA Manager Kl MYUNG Witnessed by

HS VALVE CO,, LTD

Form No : HS - 1041 (0)




Inspection/Test Certificates of Valves

HS VALVE CO., LTD Report No HS200820 - 002
Fact II: 222 G dan 8-ro, Jill -eup,
oy ARERA: S S1YaRE=IR Issued Date 2020. 08. 20
Gyeongsan-si, Gyeongsangbuk-do, Korea
Tel : (053) 857-5789 Fax : (053) 857-5785 .
Quantity 36 EA
Client IMFLUID Page 4 of 4
Project N/A Body A216 WCB
PO No. N/A . Cap A216 WCB
BALL VALVE / A216 WCB Materil Ball A351 CF8
E TION
ANFE DESCRIFTIO Class300 - 3" Stem A276 304
© Visual Inspection in accordance with MSS SP-55 Good
© Marking Inspection in accordance with MSS SP-25 Good
© Pressure Test
L. Pressure(bar) Duration(Sec)
D t Test R It
cASIE Std Actual Std Actual est Resu
Shell Test Hydrostatic 17 77 120 120 Accept
Hydrostatic 57 57 120 120 Accept
T -
SCETHE: Pneumatic 6 6 120 120 Accept
* Note : The above tests are conducted in accordance with APl 6D
© Non- R Standard Result M Standard Result p Standard Result U Standard Result
Destruction
Examination T N/A - T N/A - IF N/A - T N/A -
© Dimension
f
Tl f\n-2¢h
L
Dimension(ASME B16.5 & ASME B16.10)
Classification L @d End Flange (UNIT:mm) oAssy. =
; . t
(FtoF) | (Bore Dia) | ®D(©OD) | ®Cc®CD) | ®gRF) | Tithick) f n-oh | Poeing
210.0
No Tag No 282.0+1.5 76.0+1.0 +2.0/-10 168.3+0.8 | 127.0+£1.0 27.0+3.0 2.0 8-22.2 APl 6D
31 - 282.3 76.2 210.5 168.4 127.3 27.9 2.0 8-22.2 Accept
32 - 282.5 76.0 210.2 168.3 1271 28.0 2.0 8-22.2 Accept
33 - 282.3 76.2 210.1 168.6 1271 27.8 2.0 8-22.2 Accept
34 - 282.4 76.2 210.3 168.5 127.0 27.5 2.0 8-22.2 Accept
35 - 282.5 76.2 2104 168.4 127.2 27.8 2.0 8-22.2 Accept
36 - 282.2 76.1 210.1 168.6 127.3 27.5 2.0 8-22.2 Accept
We hereby certify that the above results have been inspected in
accordance with a specification and/or standard of application.
Remark
) 2 Y/
QA Engineer Kl NG JUN QA Manager Kl MYUNG Witnessed by

HS VALVE CO,, LTD

Form No : HS - 1041 (0)




Inspection/Test Certificates of Valves

HS VALVE CO., LTD Report No HS200820 - 003
Fact II:222,G dan 8-ro, Jill -eup,
sy RHgSan S, SLyENgeip Issued Date 2020. 08. 20
Gyeongsan-si, Gyeongsangbuk-do, Korea
Tel : (053) 857-5789 Fax : (053) 857-5785 .
Quantity 6 EA
Client IMFLUID Page 1 of 1
Project N/A Body A216 WCB
PO No. N/A ] Cap A216 WCB
BALL VALVE / A216 WCB Ll Ball A351 CF8
E IPTION
PYREZ BESCRIPTIO Class150 - 2" Stem A276 304
© Visual Inspection in accordance with MSS SP-55 Good
© Marking Inspection in accordance with MSS SP-25 Good
© Pressure Test
i Pressure(bar) Duration(Sec)
D It
escription Std Actual Std Actual Fest een
Shell Test Hydrostatic 30 30 120 120 Accept
Hydrostatic 22 22 120 120 Accept
Seat Test
S Pneumatic 6 6 120 120 Accept
* Note : The above tests are conducted in accordance with APl 6D
© Non- R Standard Result M Standard Result p Standard Result U Standard Result
Destructi
estuction 1 el /A - T Na . T N/A - T /A -
Examination
© Dimension
l
( L4 —fde4s
LTI £ \a=¢h
L
Dimension(ASME B16.5 & ASME B16.10)
Z Assy. &
Classification L od End Flange (UNIT:mm) 5 Sesr);tin
(Fto F) (Bore Dia) ®D(OD) ®C(BCD) ®g(RF) T(thick) f n-®h P 9
150.0
No Tag No 178.0+1.5 50.0+1.0 +2.0/-1.0 120.7£0.8 | 92.1£1.0 14.3+3.0 2.0 4-19.1 API 6D
1 - 178.5 50.2 150.1 120.8 92.2 14.9 2.0 4-19.1 Accept
2 - 178.5 50.1 150.4 120.7 924 15.0 2.0 4-19.1 Accept
3 - 178.5 50.1 150.3 120.9 92.1 14.8 2.0 4-19.1 Accept
4 - 178.3 50.2 150.1 120.9 924 15.2 2.0 4-19.1 Accept
5 - 178.1 50.3 150.3 120.9 92.2 15.1 2.0 4-19.1 Accept
6 - 178.5 50.0 150.4 92.1 15.0 2.0 4-19.1 Accept
We hereby certify that the above results have been inspected in
accordance with a specification and/or standard of application.
Remark
L AL( /4
QA Engineer KIM NG JUN QA Manager Kl MYUNG Witnessed by

HS VALVE CO, LTD

Form No : HS - 1041 (0)




Inspection/Test Certificates of Valves

HS VALVE CO., LTD Report No HS200820 - 004
Fact II : 222, Gongdan 8-ro, Jill -eup,
S angeet Shres.Alyang-sip Issued Date 2020. 08. 20
Gyeongsan-si, Gyeongsangbuk-do, Korea
Tel : (053) 857-5789 Fax : (053) 857-5785
€l {59) i (e Quantity 6 EA
Client IMFLUID Page 1 of 1
Project N/A Body A216 WCB
PO No. N/A . Cap A216 WCB
BALL VALVE / A216 WCB Material Ball A351 CF8
TYPE / DESCRIPTION
Class150 - 3" Stem A276 304
© Visual Inspection in accordance with MSS SP-55 Good
© Marking Inspection in accordance with MSS SP-25 Good
© Pressure Test
vl Pressure(bar) Duration(Sec)
D Test Resul
SR Std Actual Std Actual st hestit
Shell Test Hydrostatic 30 30 120 120 Accept
Hydrostatic 22 22 120 120 Accept
Seat Test
=2 = Pneumatic 6 6 120 120 Accept
* Note : The above tests are conducted in accordance with APl 6D
© Non- R Standard Result M Standard Result p Standard Result U Standard Result
Destruction T NJ/A T N/A T N/A T N/A
Examination / 5 / o / ) / .
© Dimension
| +-—-—t—-t3999
Tll_f\o=¢h
L
Dimension(ASME B16.5 & ASME B16.10)
: Assy.
Classification L od End Flange (UNIT:mm) N S:éti‘
(FtoF) | (Bore Dia) | ®D(OD) | ®C(BCD) | ®gRF) | Tithick) f n-oh | Poonnd
190.0
No Tag No 203.0+1.5 76.0+1.0 +2.0/-1.0 152.4+0.8 | 127.0£1.0 17.5+3.0 2.0 4-19.1 API 6D
1 o 203.3 76.2 190.3 152.6 127.3 18.1 2.0 4-19.1 Accept
2 - 203.3 76.0 190.3 152.6 127.3 18.1 2.0 4-191 Accept
3 - 203.2 76.2 190.2 152.6 127.1 18.4 2.0 4-19.1 Accept
4 - 2034 76.2 190.4 152.7 127.2 18.2 2.0 4-19.1 Accept
5 - 203.2 76.1 190.4 152.6 127.1 18.1 2.0 4-19.1 Accept
6 - 203.4 76.0 190.1 152.6 127.0 18.1 2.0 4-191 Accept
We hereby certify that the above results have been inspected in
accordance with a specification and/or standard of application.
Remark
N 2
QA Engineer KIM %ﬁ* EG JUN QA Manager Kl MYUNG Witnessed by

HS VALVE CO., LTD

Form No : HS - 1041 (0)




MILL CERTIFICATE OF TEST ™™"=71s TECH €O.,LTD

Address: 222, Gongan 8-ro, Jillyang-eup,

Gyeongsan-si, Gyeongsangbuk-do, Korea

(According to EN 10204/3.1) Tel. 82-53-856-5780 Fax. 82-53-856-5785
A 06 Customef HS §/ALVE 7 7 a0t Manufacturer's work's : HS TECH CO.LTD
A07 PO Number: - a03 Cert No. : HS-181011-1
so2 Material ASTM A216 - WCB
soz Heat No. HBJBE HBJBF
Product 300# 2" | 300# 2"
=it HIRCHE BODY | CAP
sos Q'ty(EA) 49 50

c71tocs2 Chemical Composition

Element|  Standard
C 0.30 Max 0.181 0.201

Si 0.60 Max 0.331 0.411
Mn 1.00 Max 0.541 0.791

P 0.035 Max 0.012 0.016

S 0.035 Max 0.003 0.005

Ni 0.50 Max 0.021 0.021
Cr 0.50 Max 0.041 0.041
Mo 0.20 Max 0.001 0.001
Cu 0.30 Max 0.031 0.021

\ 0.03 Max 0.001 0.001
C.Equiv| 0.43 Max 0.283 0.344
cn,ciz, c13, a0 Mechanical Properties

YS(Mpa Min. 250 356 354
TS(Mpa) 485 ~ 655 518 514
EL(%) Min. 22 37 35
RA(%) Min. 35 66 66
Hardness -
Avg | - Original Copy
Impact | #1 4 d=x -
Test | #2 | - HSIVALVE COl LTD GV
#3 ’ e
Heat Treatment NORMALIZING 910°C / 1.2hr
d2wdso Non-Destructive Examination
RT 7 MT PT uT
Standard Result - Standard Result Standard Result Standard Result
N/A - N/A - N/A = N/A >

zo1 We here by certify that the material described above has been
tested and complies with the terms of the order contract.
Approved acc. to PED (2014/68/EU) by Certification Body for pressure Equipment of TUV NORD

System GmbH & Co., KG (notified body, re. no.:0045)
zo2  11. October . 2018 z03

Date Manager of Quality Assurance Team

HS TECH CO..LTD Form No : HST - 80603(0)



{Hi HSEI2I= HS TECH CO.,LTD

Address: 222, Gongan 8-ro, Jillyang-eup,

MILL CERTIFICATE OF TEST

(According to EN 10204/3.1)

- HS VALVE o

Gyeongsan-si, Gyeongsangbuk-do, Korea

Tel. 82-53-856-5780 Fax. 82-53-856-5785

HS TECH CO,LTD

a0 Customer Manufacturer's work's :
Aa07 PO Number: - A03 Cert No. : HS-180209-1
802 Material ASTM A216 - WCB
s o7 Heat No. HBBAI HBBAJ
so1 Product ol R il
BODY CAP
sos Q'ty(EA) 70 50
cnwwce Chemical Composition
Element| Standard
C 0.30 Max 0.190 0.133
Si 0.60 Max 0.409 0.164
Mn 1.00 Max 0.542 0.489
P 0.035 Max 0.012 0.009
S 0.035 Max 0.003 0.003
Ni 0.50 Max 0.026 0.025
Cr 0.50 Max 0.077 0.069
Mo 0.20 Max 0.014 0.013
Cu 0.30 Max 0.037 0.022
\Y 0.03 Max 0.010 0.011
C.Equiv 0.305 0.236
cn, 1z, 13, a0 Mechanical Properties
YS(Mpa)  Min. 250 354 356
TS(Mpa)] 485 ~ 655 515 518
EL(%) Min. 22 34 35
RA(%) Min. 35 59 66
Hardness -
Vg Original Copy
Impact | #1 92 gz
LB 4 iy HSIVALVE COLLTD. (50
#3 = - LK.
Heat Treatment NORMALIZING 910°C / 1.2hr
d2todaso Non-Destructive Examination
RT MT PT ut
Standard Result Standard Result Standard Result Standard Result
N/A = N/A = N/A = N/A -
zor We here by certify that the material described above has been
tested and complies with the terms of the order contract.
Approved acc. to PED (2014/68/EU) by Certification Body for pressure Equipment of TUV NORD
System GmbH & Co., KG (notified body, re. no.:0045) /%——\
zo2  09. February . 2018 zo03 . | 4 o
Date Manager of Quality Assurance Team

HS TECH CO.LTD Form No : HST - 80603(0)



HS TECH CO.,LTD Inspection/Test Certificates
Address: 222, Gongan 8-ro, Jillyang-eup, for Materials Cert. No. Ho-140213-1
Gyeongsan-si, Gyeongsangbuk-do, Korea (EN 10204-3.1)
(Seoul 712-838 Korea) Customer | HS VALVE pace 20140213
Tel: 82-53-856-5780 P/O No. - Page lof1l
Material ASTM A216 - WCB
Heat No. HXBDF HXBDG HXBDI HXBDJ
Ttern 300# 2" | 300# 2" | 300#2" | 300# 2"
BODY BODY CAP CAP
Q'ty(EA) 60 60 60 60
Chemical Composition
Element Standard
C 0.30 Max. 0.151 0.161 0.176 0.178
Si 0.60 Max. 0.338 0.343 0.399 0.392
Mn 1.00 Max 0.612 0.616 0.750 0.760
P 0.035 Max. 0.015 0.013 0.016 0.013
S 0.035 Max. 0.008 0.006 0.009 0.009
Ni 0.50 Max. 0.052 0.055 0.042 0.048
Cr 0.50 Max. 0.080 0.093 0.055 0.062
Mo 0.20 Max. 0.023 0.028 0.026 0.029
Cu 0.30 Max. 0.065 0.064 0.079 0.111
\ 0.03 Max. 0.013 0.012 0.014 0.011
C. Equiv 0.284 0.298 0.328 0.336
Mechanical Properties
YS (Mpa) Min. 250 287 288 287 286
TS (Mpa) 485 ~ 655 525 524 524 522
EL (%) Min. 22 45 42 44 42
RA (%) Min. 35 43 42 41 41
Hardness -
mpact | A@riginal Copy S VECGH CO. L 3
et | @ [ W E Z fHF T
_ RS VALVE 00 J1D. (A A 20102, 13 )*
%‘g% Fih Lo //'é
Heat Treatment NORMALIZING 900°C / 1hr N7y — S
Non-Destructive Examination
RT MT PT uT
Standard Result Standard Result Standard Result Standard Result
ASME B16.34 APPENDIX 1 N/A ASME B16.34 APPENDIX I N/A ASME B16.34 APPENDIX I N/A ASME B16.34 APPENDIX IV N/A
Electroless Nickel Plating(ENP) Weld Overlay AED test on O-rings Tungsten Carbide Coating
Standard Result Standard Result Standard Result Standard Result
ASTM B656 N/A GS EP PVV 142 N/A GS EP PWV 142 N/A GS EP PVV 142- N[A
We hereby certify that the material described herein has been satisfied as above in accordance 5
with the specification.The certification has been satisfied in accordance with EN10204 TYPE3.1 Examined by Lee Chang %
The latest edition of the applicable standard applies !
i Approved by Hwang Jae Hong {

HS TECH CO.LTD Form No : HST - 80603(0)



MILL CERTIFICATE OF TEST

(According to EN 10204/3.1)

a0t Manufacturer's work's :

{H5 HSEI2= HS TECH CO.,LTD

Address: 222, Gongdan 8-ro, Jillyang-eup,

Gyeongsan-si, Gyeongsangbuk-do, Korea

Tel. 82-53-856-5780 Fax. 82-53-856-5785

HS TECH CO.LTD

a0s Customer : HS VALVE
ao7 PO Number: - a03 Cert No. : HS-200603-1
so2 Material ASTM A216 - WCB
so7 Heat No. HDFCA | HDFCB
vo1 Product 300# 3" | 300# 3"
BODY CAP
sos Q'ty(EA) 30 30
c7ioco2 Chemical Composition
Element|  Standard
C 0.30 Max 0.147 0.144
Si 0.60 Max 0.421 0.452
Mn 1.00 Max 0.632 0.719
0.035 Max 0.013 0.012
S 0.035 Max 0.005 0.004
Ni 0.50 Max 0.045 0.032
Cr 0.50 Max 0.137 | 0.044
Mo 0.20 Max 0.003 0.003
Cu 0.30 Max 0.018 0.027
% 0.03 Max 0.010 0.012
C.Equiv| 0.3 Max 0.287 0.280
a1, ci2, 13, a0 Mechanical Properties
YS(Mpa Min. 250 353 349
TS(Mpa)] 485 ~ 655 513 507
EL(%) Min. 22 34 35
RA(%) Min. 35 67 60
Hardness = e =t
A OriginmalCopy
ol B3 ¥l I =
Impact | #1 LTl i Y~V
Test | #2 - HS VALVE CO.|LTD. G4
#3
Heat Treatment NORMALIZING 910°C / 1.2hr
dn20dso Non-Destructive Examination
RT MT PT uT
Standard Result Standard Result Standard Result Standard Result
N/A = N/A - N/A = N/A =
201 We here by certify that the material described above has been
tested and complies with the terms of the order contract.
Approved acc. to PED (2014/68/EU) by Certification Body for pressure Equipment of TUV NORD
System GmbH & Co,, KG (notified body, re. no.:0045) '
202 03.June . 2020 T A

Date

Manager of Quality Assurance Team

HS TECH

CO.LTD

Form No : HST - 80403(0)




MILL CERTIFICATE OF TEST ™™"*HSTECHCO.LTD

Address: 222, Gongan 8-ro, Jillyang-eup,

Gyeongsan-si, Gyeongsangbuk-do, Korea

B (Arccording to EN 10204/3.1 ) Tel. 82-53-856-5780 Fax. 82-53-856-5785
a0 Customer :HSVALVE Ao Manufacturer's work's . HS TECH CO,LTD
A07 PO Number: - a03 Cert No. 1 HS-191007-1

so2 Material ASTM A216 - WCB
so7 Heat No. HCIJA HCJJB
Product 300# 3" | 300# 3"
50 u BODY | CAP
sos Q'ty(EA) 30 30

criocs2 Chemical Composition

Element]  Standard
& 0.30 Max 0.211 0.190
Si 0.60 Max 0.493 0.480
Mn 1.00 Max 0.770 0.655
P 0.035 Max 0.016 0.016
0.035 Max 0.007 0.007
Ni 0.50 Max 0.042 0.070
Cr 0.50 Max 0.094 0.157
Mo 0.20 Max 0.006 0.007
Cu 0.30 Max 0.041 0.040
Y 0.03 Max 0.001 0.001
C.Equiv| 043 Max 0.365 0.340
cin, iz a3, a0 Mechanical Properties

YS(Mpa)l  Min. 250 349 354
TS(Mpa) 485 ~ 655 507 514
EL(%) Min. 22 34 34
RA(%) Min. 35 61 60
Hardness -
Avg | - Urigina Copy
Impact | #1 HE = =
Test | #2 | - HS [VALVE C0LLTD, (27
#3 )
Heat Treatment NORMALIZING 910°C / 1.2hr
do2todso Non-Destructive Examination
RT MT PT uT
Standard Result Standard Result Standard Result Standard Result
N/A - N/A - N/A = N/A =

zor We here by certify that the material described above has been

tested and complies with the terms of the order contract.

Approved acc. to PED (2014/68/EU) by Certification Body for pressure Equipment of TUV NORD

System GmbH & Co., KG (notified body, re. no..0045) /_'%——\
202 07. October . 2019 L A

Date Manager of Quality Assurance Team

HS TECH CO.LTD Form No : HST - 80403(0)



MILL CERTIFICATE OF TEST ™'"3% 18 TECH CO.LTD

Address: 222, Gongan 8-ro, Jillyang-eup,

Gyeongsan-si, Gyeongsangbuk-do, Korea

(According to EN 10204/3.1) Tel. 82-53-856-5780 Fax. 82-53-856-5785
A0s  Customer 7 HS VALVE 7 - - Aot Manufacturer"s work's :7 ' HS TECH CO.LTD
A07 PO Number: - A03 Cert No. : HS-190318-1
so2 Material ASTM A216 - WCB
so7 Heat No. HCCRA | HCCRB | HCCRC | HCCRD

1504 2" | 150# 2" | 150# 2" | 150# 2"
BODY BODY CAP CAP

sos Q'ty(EA) 50 50 50 50
criwocee Chemical Composition

son Product

Element|  Standard
C 0.30 Max 0.241 0.208 0.202 0.185

Si 0.60 Max 0.552 0.523 0.452 0.507
Mn 1.00 Max 0.687 0.697 0.674 0.606

P 0.035 Max 0.015 0.014 0.016 0.013
0.035 Max 0.005 0.006 0.005 0.006
Ni 0.50 Max 0.055 0.037 0.045 0.027
Cr 0.50 Max 0.106 0.075 0.091 0.064
Mo 0.20 Max 0.005 0.004 0.004 0.008
Cu 0.30 Max 0.027 0.026 0.026 0.023
Vv 0.03 Max 0.001 0.001 0.001 0.001
C.Equiv| 0.43 Max 0.383 0.344 0.338 0.304
cn,ci2.c13, 0 Mechanical Properties

YS(Mpa)l  Min. 250 350 352 348 350
TS(Mpa) 485 ~ 655 508 511 505 508
EL(%) Min. 22 35 35 33 34
RA(%) Min. 35 66 68 60 58
Hardness - G Oi’" 'i“;a} Cupy
i - 4 B g =2 g
Impact | #1 g yo;
Test #2 _ Y VALYE CU.,LT . [Q' 1
#3
Heat Treatment NORMALIZING 910°C / 1.2hr
d2wdso Non-Destructive Examination
RT MT PT ut
Standard Result Standard Result Standard Result Standard Result
N/A - N/A = N/A - N/A -

zo1 We here by certify that the material described above has been

tested and complies with the terms of the order contract.

Approved acc. to PED (2014/68/EU) by Certification Body for pressure Equipment of TUV NORD

System GmbH & Co., KG (notified body, re. no.:0045) /7%——\
zez 18. March . 2019 z03 Y

Date Manager of Quality Assurance Team

HS TECH CO.,LTD Form No : HST - 80403(0)



{Hf HSEIZ= HS TECH CO.,LTD

Address: 222, Gongan 8-ro, Jillyang-eup,

MILL CERTIFICATE OF TEST

(Accorrdivngr to EN 10204/3.1) -

Gyeongsan-si, Gyeongsangbuk-do, Korea

Tel. 82-53-856-5780 Fax. 82-53-856-5785

AG6 Custome”ri 7 HS‘VA”LVE “ >A517 rMia.r.lurfacturer's work;s: . HSVTECHVCVO.,I‘.TD

A07" PO Number: - a03 Cert No.  HS-191202-2
s02 Material ASTM A216 - WCB
. so7 Heat No. HCKAA | HCKAB
Bm’ _—— 150# 2" | 150# 2"
BODY CAP
sos Q'ty(EA) 102 102
c7iwocee Chemical Composition
Element|  Standard
C 0.30 Max 0.176 0.165
Si 0.60 Max 0.463 0.532
Mn 1.00 Max 0.711 0.751
P 0.035 Max 0.015 0.014
S 0.035 Max 0.006 0.006
Ni 0.50 Max 0.025 0.025
Cr 0.50 Max 0.052 0.053
Mo 0.20 Max 0.005 0.005
Cu 0.30 Max 0.023 0.023
\Y 0.03 Max 0.001 0.001
C.Equiv| 0.43 Max 0.309 0.305
cin,cr2,c13, e Mechanical Properties
YS(Mpa Min. 250 358 354
TS(Mpa) 485 ~ 655 520 514
EL(%) Min. 22 36 35
RA(%) Min. 35 66 66
Hardness -
Avg| - Uriginal [Copy
Impact | #1 BRI NES %‘
Test [ #2 | - HS VALVE C0.,LTD. )
#3
Heat Treatment NORMALIZING 910°C / 1.2hr
d02t0dso Non-Destructive Examination
RT _ MT PT uT
Standard Result Standard Result Standard Result Standard Result
N/A - N/A - N/A - N/A -
zo1 We here by certify that the material described above has been
tested and complies with the terms of the order contract.
Approved acc. to PED (2014/68/EU) by Certification Body for pressure Equipment of TUV NORD
System GmbH & Co., KG (notified body, re. no..0045)
zo2  02. December . 2019 203
Date Manager of Quality Assurance Team

HS TECH CO.LTD Form No : HST - 80403(0)



MILL CERTIFICATE OF TEST ™"=¥Ms TECH Co.LTD

Gyeongsan-si, Gyeongsangbuk-do, Korea

(According to EN 10204/3.1) Tel. 82-53-856-5780 Fax. 82-53-856-5785
a6 Customer :HS VALVE Aot Manufacturer's work's : ~ HS TECH CO.LTD
A07 PO Number: - A03 Cert No. 1 HS-180613-1

s02 Material ASTM A216 - WCB
so7 Heat No. HBFKG HBFKH
Brsdiet 150# 3" | 150# 3"
P BODY | CAP
sos Q'ty(EA) 50 50

cnioce2 Chemical Composition

Element| Standard
C 0.30 Max 0.187 0.174
Si 0.60 Max 0.514 0.406
Mn 1.00 Max 0.796 0.691
P 0.035 Max 0.011 0.010
S 0.035 Max 0.003 0.005
Ni 0.50 Max 0.032 0.023
Cr 0.50 Max 0.083 0.071
Mo 0.20 Max 0.021 0.009
Cu 0.30 Max 0.043 0.020
\Y 0.03 Max 0.011 0.009
C.Equiv| 0.43 Max 0.348 0.310

cn, c12, c13, a0 Mechanical Properties

YS(Mpa)]  Min. 250 358 353
TS(Mpa) 485 ~ 655 520 513
EL(%) Min. 22 36 36
RA(%) Min. 35 67 60
Hfdries ; Original Copy
Avg | - Ll dzx ¥
Impact| #1 1S VALVE CO.LLTD, U
Test | #2 - il bbb el o 2P
#3
Heat Treatment NORMALIZING 910°C / 1.2hr
do2todso Non-Destructive Examination
RT MT PT uTt
Standard Result Standard Result Standard Result Standard Result
N/A - N/A - N/A - N/A =

zor We here by certify that the material described above has been
tested and complies with the terms of the order contract.
Approved acc. to PED (2014/68/EU) by Certification Body for pressure Equipment of TUV NORD
System GmbH & Co., KG (notified body, re. no..0045) %———\
z 13 June . 2018 2 e
Date Manager of Quality Assurance Team

HS TECH CO.LTD Form No : HST - 80603(0)



Address: 222, Gongan 8-ro, Jillyang-eup,

MILL CERTIFICATE OF TEST & o T

(According to EN 10204/3.1)

a06  Customer :HSVALVE

Gyeongsan-si, Gyeongsangbuk-do, Korea

Tel. 82-53-856-5780 Fax. 82-53-856-5785

A01 Manufacturér's work's : . HSVTECH CO.LTD

A7 P.O Number: - a03 Cert No. 1 HS-190718-1
s 02 Material ASTM A216 - WCB
s o7 Heat No. HCGBA | HCGBB | HCGBC | HCGBD | HCGBE | HCGBF
o Product 150# 3" | 150# 3" | 150# 3" | 150# 3" | 150# 3" | 150# 3"
BODY BODY BODY CAP CAP CAP
sos Q'ty(EA) 50 50 50 50 50 50
cnwce Chemical Composition
Element| Standard
C 0.30 Max 0.153 0.179 0.144 0.146 0.260 0.161
Si 0.60 Max 0.391 0.456 0.445 0.392 0.430 0.458
Mn 1.00 Max 0.569 0.653- 0.731 0.690 0.726 0.529
P 0.035 Max 0.012 0.015 0.020 0.018 0.015 0.017
S 0.035 Max 0.006 0.006 0.006 0.005 0.006 0.007
Ni 0.50 Max 0.039 0.017 0.019 0.043 0.326 0.025
Cr 0.50 Max 0.089 0.046 0.079 0.105 0.048 0.046
Mo 0.20 Max 0.006 0.004 0.009 0.009 0.012 0.004
Cu 0.30 Max 0.017 0.016 0.019 0.045 0.050 0.021
v 003 Max | 0005 | 0005 | 0006 | 0006 | 0006 | 0.005
C.Equiv| 043 Max 0.272 0.301 0.287 0.291 0.419 0.263
an, ci2.c13, a0 Mechanical Properties
YS(Mpa)  Min. 250 356 355 349 352 353 349
TS(Mpa) 485 ~ 655 518 516 507 511 512 507
EL(%) Min. 22 35 34 34 34 34 35
RA(%) Min. 35 62 63 61 60 63 60
Herdnesy E ﬂriginal CO_ Vv
Avg| - A E d|=z ¥
Impact| #1 NCUALVE £A 1D [ais
Test #2 = MY YALYE CUGLIU 7 )
#3
Heat Treatment NORMALIZING 910°C / 1.2hr
d02todso Non-Destructive Examination
RT MT PT uTt
Standard Result Standard Result Standard Result Standard Result
N/A - N/A - N/A - N/A -
zo1 We here by certify that the material described above has been
tested and complies with the terms of the order contract.
Approved acc. to PED (2014/68/EU) by Certification Body for pressure Equiprf;'ent of TUV NORD
System GmbH & Co, KG (notified body, re. no..0045)
22 18.July . 2019 z03 -
Date Manager of Quality Assurance Team

HS TECH CO..LTD Form No : HST - 80403(0)



MILL CERTIFICATE OF TEST ™™"=*Hs TECH CO.LTD

Address: 222, Gongan 8-ro, Jillyang-eup,

Gyeongsan-si, Gyeongsangbuk-do, Korea

(According to EN 10204/3.1) Tel. 82-53-856-5780 Fax. 82-53-856-5785
Aa06  Customer : HS VALVE ' ' Aot Manufacturer's work's :  HS TECH CO.LTD
A07 PO Number: - a03 Cert No. - HS-191203-1
so2 Material ASTM A216 - WCB
so7 Heat No. HCKAC | HCKAD
Product 150# 3" | 150# 3"
B 01 roauc BODY CAP
sos Q'ty(EA) 50 50

cnioce2 Chemical Composition

Element|  Standard
@ 0.30 Max 0.142 0.147
Si 0.60 Max 0.365 0479
Mn 1.00 Max 0.615 0.739
0.035 Max 0.013 0.017
0.035 Max 0.006 0.007
Ni 0.50 Max 0.020 0.022
Cr 0.50 Max 0.049 0.054
Mo 0.20 Max 0.002 0.006
Cu 0.30 Max 0.020 0.032
\ 0.03 Max 0.002 0.001
CEEquiv| 043 Max 0.258 0.286

cnn, ci2, c13, o Mechanical Properties

YS(Mpa)l  Min. 250 <353 355
TS(Mpa)| 485 ~ 655 513 515
EL(%) Min. 22 36 35
RA(%) Min. 35 61 58
Hardness -
Avg| - Uriginal|Copy
Impact | #1 H= "= %l‘
Test [ #2 | - HS VALVE C0..LTD.
#3
Heat Treatment NORMALIZING 910°C / 1.2hr
d2wdso Non-Destructive Examination
RT MT PT uT
Standard Result Standard Result Standard Result Standard Result
N/A = N/A = N/A - N/A =

zo1 We here by certify that the material described above has been

tested and complies with the terms of the order contract.

Approved acc. to PED (2014/68/EU) by Certification Body for pressure Equipment of TUV NORD

System GmbH & Co., KG (notified body, re. no..0045) /7%———\
zc2 03. December . 2019 0

Date Manager of Quality Assurance Team

HS TECH CO.LTD Form No : HST - 80403(0)



MILL CERTIFICATE OF TEST ™™= hsTEcnco.Lto

Address: 222, Gongan 8-ro, Jillyang-eup,

Gyeongsan-si, Gyeongsangbuk-do, Korea

B (According to EN 10204/3.1) - - - Tel. 82-53-856-5780 Fax. 82-53-856-5785
A06 Customer :HSVALVE - a0t Manufacturer's work's :  HS TECH CO,LTD
A07  P.O Number: - n03 Cert No. 1 HS-181220-1
s02 Material ASTM A351 - CF8
so7 Heat No. HBLIA HBLIB HBLIC HBLID HBLIE HBLIF HBLIG HBLIH HBLII
1" 11/4" 11/2" 2" 21/2" 3" 4" 5" 6"
sor Product
S/BALL | S/BALL S/BALL | S/BALL | S/BALL | S/BALL S/BALL S/BALL S/BALL
sos Q'ty(EA) 200 200 200 150 150 100 100 30 20

critocs2 Chemical Composition

Element|  Standard

& 0.08 Max 0.051 0.051 0.041 0.041 0.031 0.031 0.021 0.021 0.041
Si 2.00 Max 0.871 0.751 0.871 0.831 0.871 0.891 0.881 0.807 0.790
Mn 1.50 Max 0.950 1.180 0.940 0.953 0.845 1.062 1.036 1.013 1.030
P 0.04 Max 0.030 0.034 0.035 0.036 0.034 0.032 0.036 0.031 0.031
S 0.04 Max 0.002 0.001 0.001 0.003 0.001 0.001 0.001 0.001 0.001

Ni 8.00~11.00 8.090 8.040 8.130 8.030 8.003 8.010 8.020 8.040 8.100
Cr 18.00~21.00 | 18.080 18.430 18.100 18.640 18.800 | 18320 | 18320 18.390 18.650
Mo 0.5 Max 0.120 0.130 0.140 0.150 0.110 0.130 0.130 0.130 0.130

ainciz c13, cso Mechanical Properties

YS(Mpa)  Min. 205 310 315 311 317 349 318 353 352 316

TS(Mpa)]  Min. 485 556 558 530 529 542 528 562 557 533
EL(%) Min. 35 55 54 52 54 55 54 54 53 53
RA(%) -

Hardness =

Original Copy
Impa:t‘%#h‘;‘: o ox ¥

Test §S YALVE C0. LIDAD

Y
Heat Treatment SOLUTION 1060°C / 1.7hr
do2todso Non-Destructive Examination
RT MT PT uT
Standard Result Standard Result Standard Result Standard Result
N/A - N/A - N/A - N/A -

zn We here by certify that the material described above has been
tested and complies with the terms of the order contract.
Approved acc. to PED (2014/68/EU) by Certification Body for pressure Equipment of TUV NORD
System GmbH & Co., KG (notified body, re. no..0045) %’—‘
z2  20. December . 2018 T U S
Date Manager of Quality Assurance Team

HS TECH CO.,LTD Form No : HST - 80403(0)
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